FOREWORD

When you are going to order parts you may take this
booklet as reference but any differences please take the
reality on vehicle as standard.

To find out the name, Item code or fitment you may check
in the illustration with the size and appearance .Then with
the no. in the illustration you will find out the name, item
code and quantity.

There will no notice to you ahead of any change of the
information in this booklet.

&
p=i|



ZB1Hl Engine

F H = o3 &R ® X B
NO. Code name Chinese Description

1 01010002 REHL (L1 EFD Engine

2 01030012 teimas (EprdE ) Carburator

3 02010819 VEREEVA RS Control Rod

4 02010746 AT [ E AR Adjust Dead Pate
5 02040112 FH#: (F150E3h5E5) F150 Drive Sprocket
6 02010828 F150=Esh 50 F150 Locking Plate

&
p=i|




hfE 2 Ak (—) Crankcase Assy

g
2P
33;
'!,‘,
) L? s
/-.’/':—‘4:.(1‘
=
F = = XX # R R X B M
NO. Code name Chinese Description
1 |2.20.05.09.02000 AR R.Crankcase Assembly
2 2. 20.04. 66.07000 JE FEAR AR DK L.Crankcase Assembly

Vv

%3




3 |1.20.07.32.12000 HAE RSk Breather Pipe Joint
4 1.00.01. 6204 | HhiAK6204 (1.00.01.62 Bearing 6204
5 1.00.01.6203 %6203 (1.00.01.62 Bearing 6203
6 1.00.01.6202 | #6202 (1.00.01. 62 Bearing 6202
7 | 1.05.01.09. 0612 BZFEM6 X 12 Bolt M6x12
8 |1.20.20.20.17000 K56 Washer 6

9 |1.20.20.01.08000 #iy N#hiliFE20X32X6 Oil-Seal 20x32x6
10 |1.20.04.01. 13000 | fhi#hih319.8X30X5 Oil-Seal 19.8x30x5
11 |1.20.04.01. 03000 P12 X 18x1 Gasket 12x18x1
12 [1.20.04.01. 14000 | UM BEZEAEMI2X 1. 5X 1 Bolt M12x1.5x14
13 |1.20.04.01. 09000 AHREE Front Shock Absorber Sheath
14 |1.20.04. 65. 15000 42 Bush 42

15 | 1. 20. 04. 65. 16000 1 E50 Bush 50

16 [1.20.13.01.01000 [ 7 HLSIAF IR AT Screw

17 |1.20.13.01. 02000 O FEI16X 1. 5 O-Ring 16x1.5
18 [1.20.13.01.05000 EOWALR Tension Rod
19 |1.20.13.32. 04000 1E B 5 2% Timing Chain

B3 2 (=) Crankcase Assy

%4




F H = I i kv A

NO. Code name Chinese Description

20 |1.20.13.01. 06000 AR5 an Chain Guide

21 |1.20.04.06. 04000  XLHZH:M8X 209 Stud bolt M8x209
22 11.20.05.06.01000  XLIZF:M8X 201 Stud bolt M8x201
23 | 1.20.04.01. 05000 FiFE R Gasket

24 |1.20.04.01.01000 TENLE 98X 14 Locating Bush #8x14
25 | 1.05.01.09. 0622 T2 M6 X 22 Bolt M6x22

26 |1.20.13.01.07000 JEEERS Chain Adjuster

27 11.20.13.01. 03000 (JEBERS) 4Lk Gasket

28 |1.20.13.01. 08000 Jii S WEET Screw

29 |1.20.13.01. 09000 OJZ 9. 5%1. 5 O-Ring 9.5*1.5
30 | 1.05.01.09. 0650 BZFEM6 X 50 Bolt M6x50

31 | 1.20.04. 65. 12000 AR A A Gearcase Breather Pipe
32 |1.20.04. 65. 17000 F4E11. 5 Clamp 11.5

33 | 2.20.05.67.99000 AR 2R R.Crankcase Assembly
34 12.20.04. 66. 99000 JrFEAR S K L.Crankcase Assembly

iR = SR (—) Gearcase Assy

%5




F H = B XX & R ® X B M

NO. Code name Chinese Description

1 |2.20.20.65.01000 AP A i Gearcase cover

2 |1.20.20.65. 08000 AR A i B Gearcase Gasket

3 1.20.01.01.01000 ENIE Locating Bush

4 1.00.01. 6302 Hh 6302 Bearing 6302

5 | 1.20.20.65. 10000 (Bl Reverse Gear Shaft Assy
6 |1.20.20.65.14000 S L o Oil Seal of Output Shaft
7 1. 00.01. 4905 PR &l 7KRNA4905 Needle Bearing RNA4905
8 | 1.20.20.65.03000 i HH Output Shaft

9 | 1.05.06.02. 2000 Hh P8 20 Check Ring 20

10 1.00.01. 6204 Bl 46204 Bearing 6204

11 |1.20.20. 65. 02000 A A i N\l Input Shaft

12 |1.20. 20. 65. 18000 A s AT Shift Drum Assy
13 | 1.20. 20. 65. 19000 A A S Qil Seal

14 |1.20.20. 65. 11000 e X Shift Fork

15 | 1.20.20. 65. 21000 P X Shift Rail

16 | 1.20.04. 65. 18000 2B Hollow Bolt

17 | 1.20. 04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1
18 | 1.20. 04. 65. 20000 PR A 3 3 Limit Spring

19 |1.20.04. 65. 21000 WER13/32 Steel Ball

&
o
pi




TIRFEE S (=) Gearbox Cover Assy

53 H = b X & R M v A
NO. Code name Chinese Description

20 | 1. 20. 20. 65. 16000 Y=L NED) Oil Seal of Shift Shaft
21 |1.20.20.65.17000 Heridh A Shift Shaft Assy
22 |1.20. 20. 65. 20000 OJK [ 10x2.5 O-Ring 10x2.5
23 | 1. 20. 20. 65. 09000 Hh ] 45 R T 4 Intermediate Gear Shaft
24 |1.20. 04. 65. 23000 HPE 15X 19X 1 Washer 15x19x1
25 | 1. 05.01. 09. 0640 EAEM6 X 40 Bolt M6x40

26 |1.20.32.65.08000 YA AL Ji 28 20 A Gear Sensor Module
27 | 1.05.01.09. 0612 BEFEM6 X 12 Bolt M6x12

28 | 1.05.01. 08. 0622 2 AEM6 X 22 Bolt M6x22

29

30

31

&
-3

p=|




33

34 | 1.05.06.01. 5200 FLF 48|52 Check Ring 52
35 | 1. 05. 06. 02. 2500 b 4l 25 Check Ring 25
36 | 1.20. 04. 65. 22000 HPE 25X 33X 1 Washer 25x33x1
37 1.00.01. 6205-2RS i 7% 6205—2RS Bearing 6205-2RS
38 [1.20.04.01. 14000 | M IZEFEM12X 1. 5X 1 Bolt M12x1.5x14
39 |1.20.04.01.03000 S 12X 18x1 Gasket 12x18x1
40 |1.20.04.01. 09000 HIE & Front Shock Absorber
ZERRR Left Cover Assy
10 7
11
9 e 5 v S N
. g S .
- y / -4
-~ ol
-7 i
8 | N\ R
i ' A ]' t .‘,. “ ‘-:_ i ’ ]
? 5 a1 “ ‘ ,‘l L
6 . Co
- C *
4 -
- b3
J 2
F * = I i kv A
NO. Code name Chinese Description
I
2
3
4 | 1.05.01.09. 0640 IEFEM6 X 40 Bolt M6x40
5 |2.20.06.65.01001 EE Left Cover
6 |1.20.06.01.07000 I g Left Cover Gasket
7 |1.20.04.01.01000 ENLE g8 X 14 Locating Bush #8x14
8

Vv

%8 I




9 | 1.05.02.03.4208 H U RE] ST4.2%8 Tapping Screw ST4.2x8
10 | 1.20. 06. 01. 03000 TR Breather Guide Plate
11 |1.00.01. 6200-2RS 34 6200-2RS Bearing 6200-2RS

12 |1.20.06.01. 10001 MR X 1 B Cover of Exhaust Opening

HfEkiRERR Right Cover Assy
©
12
io 0 "8
Fr ®t = B XX & R ®x XX HE W

&
©
=i




NO. Code name Chinese Description

1 12.20.07.01.01000 A i Right Cover

o |1.20.07.01. 06000 A e 2 Right Cover Gasket
3 1.20.04.01. 13000 | Hfifhih$$19.8X30X5 Oil Seal 19.8x30x5
4 |1.20.04.01.01000 ENLE d8X 14 Locating Bush ¢8x14
5 |1.20.07.01.09000 D A Qil-Filter Screen

6 | 1.20.07.01.03000 I [ ERL Oil-Filter Screen Spring
7 1.20.07.01. 04000 OJF130.5X 3 O-Ring 30.5x3

8 |1.20.07.01.02000 JETH X R Qil-Filter Screen Nut
9 | 1.05.01.09. 0632 HEAEMG X 32 Bolt M6x32

10 | 1.05.01. 09. 0695 BZAEMG X 95 Bolt M6x95

11 |1.05.01.09. 06100 2 HEM6 X 100 Bolt M6x100

12 |1.05.01.09. 06110 HEHEM6 X 110 Bolt M6x110

13 |1.20.07.01. 08000 fil & 2R Trigger Line Card
14 | 1.20.07.01. 05000 ML R Oil Level Gauge
15 |1.20.07.01. 07000 OJZ 18X 3 O-Ring 18x3

16 | 1.05.01.09. 0635 BEAEMG X 35 Bolt

17 12.20.07.01.99000 VER 9595 Right Cover Assy

SE{E2H Cylinder Body Assy

Sepe

i

10 T




FF = = XX F R *x X &M
NO. Code name Chinese Description
1 |1.20.02.09.03000 ALK Cylinder Block
2 |1.20.02.09.01000 AL Cylinder Block Gasket
3 11.20.01.01.01000  EfiE 10X 16 Locating Bush ¢10x16
SEL2 A Cylinder Head Assy
: =
| - 18
’ 1]
N ! v
- z it \_ ? -..I'
.;,:[ , é 1.1. : L ]11?..
o e T 13
-
j.\\' ‘-»”—'»‘. | 87
,'.';’:(\.\') ; Afa!tﬂ,e‘,";{
':, . @ : \ ‘-"'\'{f’ b0 .',.,\:‘\
F e N s A
& \\ v A S a0 /
” pf s - ,
FF H = XX # R *x X &M
NO. Code name Chinese Description
1 12.20.01.09. 13000 | SHECEREAME CEAMS) Cylinder Head
2 |1.05.01.09.06100 B2 F2 M6 X 100 Bolt M6x100
3 |1.20.01.01.01000  EfiE 10X 16 Locating Bush ¢10x16
4 |1.20.01.09. 15000 NI Ay Cylinder Head Gasket
5 |1.20.01.01.16010 HEAE Pipe Clamp

511 |




6 | 1.05.02.01.0425 B2%T M4 X 25 Screw M4x25
7 | 1. 05.04. 02. 0600 B2 EEM6 Nut M6
8 |1.20.01.01. 16000 BEAE SR Intake-Tube Assy
9 1. 00. 14. 265180 O FE126.5X 1.8 O-Ring 26.5x1.8
10 |1.20.01.01. 12000 A 25 B PR Thermal Baffle
11 |1.20.01.01. 11000 B PR AR AR Base Plate
12 11.20. 01. 06. 06000 AT Inlet VValve
13 ]1.20.01.01. 14000 SARNE=) Valve Oil Seal
14 [1.20.01.01. 10000 (/S |]3#%) ) Gasket
15 1.20. 01. 06. 09000 S THb R Outer Valve Spring
16 11.20.01.06. 08000 SARIRE:S S Inner Valve Spring
17 11.20.01.01. 05000 AT R Valve Spring Retainer
18 |1.20.01.01. 07000 SUNEs: Valve Cotter
19 |1.20.01.01. 17000 kAt 2 Spark Plug
20 1.20.12.01. 05000 1k B 2H Stop Plate
21 |1.20.12.01.04020 RS ER Adjusting Nut
22 11.20.12.01. 04030 R 22 Adjusting Screw
23 11.20.12. 06. 04010 (K1) e Rocker Arm
S&EmM (=) Cylinder Head Assy
: A
| a _ 15
VIS > i

%12 |




FF H = o3 E R x X B W

NO. Code name Chinese Description

24 |1.20.12.06. 03000 AR Fh 2 Inlet Rocker Arm Shaft Assy
95 |1.20. 11.06. 01000 R PS5 Camshaft Assy

26 | 1.20. 12.06. 02000 HES R Inlet Rocker Arm Shaft
27 |1.20.01.06. 04000 AT Exhaust Valve

28 | 1.05. 04.02. 0800 HZREMS Nut M8

29 | 1.20.04.01. 06000 L[58 Washer 8

30 |2.20.12.06. 01000 " 3 i e Camshaft Retainer
31 |1.20.01.01.03000 Xk M6%63 Stud Bolt M6x63
39 |1.20.01.08.02000  X{kiEH:M8x32 Stud Bolt M8x32
33 | 1. 20. 12. 06. 04000 SR Valve Rocker

34 12.20.12.06. 99000 e A e L R Camshaft Retainer Assy
35 |2.20.01.67.99000 AT Sk S Cylinder Head Assy
36 | 1.05.06.01. 3500 FLH #4135 Check Ring

37 |1.20.11.32. 02000 BB B Timing Sprocket

38 | 1.05.01.08. 0512 HZFEM5 X 12 Bolt M5x12

013 0




SESLERR Cylinder Head Cover Assy

F = = XX # R R LB M

NO. Code name Chinese Description

1 12.20.03.06.01000 ALk Cylinder Head Cover

9 1 1.20.03. 06. 03000 AT 7 2 P Seal Ring of Cylinder Head Cover
3 |1.20.03.01.02008 T Cover Slip

4 |1.20.03.32.30000 i BRI AL Bolt

5 |1.20.03.01.05010 Bk Pipe Clamp

6 | 1.20.03.01.05000 HAEH Breather Pipe Assy

7 1 1.20.03.01.05020 Bk Pipe Clamp

8 |1.20.03.01.04000 LAt Pipe Joint Assy

9 | 1.05.02.03.4208 | HIHRE]ST4.2X8 Tapping Screw ST4.2x8
10 | 1.20.03. 32. 31000 o i 2 P Rubber Gasket

11 |2.20.03.06.99000 ALk 75 K Cylinder Head Cover Assy

514 I




BhihZEFF4E . FEELBH Connecting Rod of Crank—shaft Assy

F # = XX & W ® X A M

NO. Code name Chinese Description

1 |1.20.09.65.01000 A4 Connecting Rod of Crank-shaft
9 |1.20.09.01.01010 > [ Woodruff Key

3 | 1.20. 10. 08. 01000 I IE Piston

4 |1.20.10.01. 04000 Sl Clamp Spring

5 G S CEILED) Oil Ring

6 |1.20.10.08.02000 B A Piston Ring 1

7 E e Gl Piston Ring 2

8 |1.20.10. 08. 03000 e Piston Pin

% 156 |




R R Starting Motor Assy

Fr #t = XX &R * X A M
NO. Code name Chinese Description

1 |1.20.18.01.01000 S B FL L R Starter Motor Assy
2 1 1.05.01.09. 0616 IZFEM6 X 16 Bolt M6x16

3 1 1.20.18.01. 02000 R Gear Shaft

4 |1.20.18.01.03000 e Transition Gear
5 [1.20.09.01.01010 F [ g Woodruff Key

5 16 7T




6 1.20.19.08.01020|  H#LE & 2841 Overrunning Coupler Assy
7 11.20.19.01.01040 TR K Needle Bearing

8 |1.20.19.03.01030 BN H & Driven Gear Assy

9 |1.20.19.01.03000 # Gasket

10 |1.20.19.01.02000 | £ SEHEEFSM22X 14 Locknut SM22x1 (L.)

11 |1.20.19.08.01000  EshtE#EE &% Overrunning Coupler

F. W\BHEH4 52/ Driving and Driven Pulley Assy

| ‘ "/- PR
| o N7
N R oo
t':.;;,/z‘l //
. ',,29_,,-
O ¥4
.Y
T Do €\ b‘
0.
> J(!)
: W "’,2),»‘
“. .1"’[
5 -
g 30§
/ »
« - $ \
{ N,
{:./‘{..': .
"."l L éa

517 |




FF H = X # R * X A M
NO. Code name Chinese Description

1 152019000 Wi T = 1 B 7 743-20-30 Tooth Belt

9 11.20.21.01.01000 |  Fz5h 75 Mk Driving Pulley Assy
3 |1.20.21.01.01060 R Piece

4 |1.20.21.01.01050 Hazhik = Drag Flange

5 |1.20.21.01.01040 HOEM Right Capstan Assy
6 |1.20.21.01.01030 HEFRHE Right Capstan Assy
7 11.20.21.01.01020 e Bush

8 [1.20.21.01.01010|  BRZNEzH F -4 Driving Belt Fan

9 |1.20.17.65.03001 8] 12.5%x25%7 Washer 12.5x25x7
10 | 1.05.04.10.1213 | #2HM12X1.25 H=10 Nut M12x1.25 H=10
11 |1.20.22.01.01000 MBI R 7 5 K Follower Pulley Assy
25 | 1. 05.05. 04. 1200 B 12.3%x29%2.5 Washer 12.3x29x2.5
26 | 1.05.04.10.1212 | #EHM12X1.25 H=8 Nut M12x1.25 H=8

AL YUMRIBY Magneto and 0il pump

Sepe

%18 L




F H = B XX #& R ® X B MW

NO. Code name Chinese Description

1 | 1.05.01.09.0618 | /NAVEEHIZEFEME X 1 Hexagon Bolt M6x18
9 |1.20.24.01. 06000 K & Fan Assy

3 | 1.05.04.10. 1213 | #88M12X1.25 H=10 Nut M6 M12x1.25 H=10
4 | 1.05.05.04. 1201 F3412-14HV Flat Gasket 12-14HV

5 1.20.16.01.01022| K% (EHA11ZD Rotor Assy (DC 11)

6 | 1.05.01.09. 0620 | 7 k== HEFEM6 X 2 Hexagon Bolt M6x20
7 | 1.05.01.08.0512 | /NFAIZEFHEMS5X12 Hexagon Bolt M5x12
8 |1.20.14.01. 03000 ML IR H & Qil Pump Assy

9 | 1.05.01.09. 0625 HEFEMG X 25 Bolt M6x25

10 | 1.20.14.01.01000 IR B Qil Pump Sprocket Wheel
11 | 1.05. 04. 02. 0600 2 HFM6 Nut M6

12 |1.20.14. 01. 04000 AR S Qil Pump Chain

13 | 1.20. 14. 01. 02000 FERC v T Sprocket Wheel End Cap
14 | 1.05.01.09.0612 HEFEM6 X 12 Bolt M6x12

15 |1.20.16.01.01012 & F4HM4 (HR11Z40 Stator Assy (DC 11)
16 |1.20.16.01.01002 | fEHEMLEEL (EA112% Magnetor Assy (DC 11)

019 B




B X = Fan Cover Assy

FF H = X F R *x X &M

NO. Code name Chinese Description

1 |1.20.24.03. 03000 K 3 Fan cover

9 |1.20.24.01. 03020 WsEE Blanking Cap

3 |1.20.24.01. 04000 FEL 25 28, 2 Cable Clamp

4 | 1.05.01.09. 0625 M6 X 25 Bolt M6x25

5 |[1.20.24.01.03010 BHSE Cooling Duct

6 | 1.05.02.15.4816 | H B hZE%TST4. 8 X 16-F—| Tapping Screw ST4.8x16-F-H
7 |1.20.24.06.01020 e X EHM Upper Fan Cover Assy
8 |[1.20.24.01.01040 15 2k Cable Clamp

9 |[1.20.24.01.01030 P Rubber Cover

10 [1.20.24.01. 01010 b e A Upper Rubber Mat
11 |1.20.24.01. 02020 e Lower Rubber Mat
12 |1.20.24. 06. 02000 TENEHE Lower Fan Cover Assy
13 |1.20.24.01. 05000 T e Tubing Clamp

020 Tl




ZEZ0 T Mi4F Frame and Accessories

F #t = XX # R R X B M

NO. Code name Chinese Description

1 0201-200GKE il Frame

2 02010285 B AL Front Upper Swing Arm(Left)
3 02010287 R H A Front Lower Swing Arm(Left)
4 02010286 FREAMNA Front Upper Swing Arm(Right)
5 02010288 NREHNA Front Lower Swing Arm(Right)
6 02030074 HESE RO Front Steering Angle L.

7 02030075 HESEEEED) Front Steering Angle R.

8 020400047 e da RS Front Wheel Hub ASSY

%21 W




9 09010019 RS RAT Headlight

10 09020042 B AL G A0 AT Left Turning Light (F.)

11 09020043 B A e 1A AT Right Turning Light (F.)

12 04020011 (R HRAIAL128 Front Brake Disc(128)

13 12030021 h7K6903 Bearing 6903

14 02010313 BT AL Front Protection Bars

15 09020086 Ja A T Left Turning Light (R.)

16 09020087 Je AR AT Right Turning Light (R.)

17 06990028 HAKRIKE Rubber Sleeve for Steering Angle
18 00608013 T ) Turn Light Bulb

19 00608003 KITHT I BUTKR KD Headlight Bulb

20 12030023 7% 6203 Bearing 6203

21 12030014 Hh7K6204 Bearing 6204

22 12040009 HES]) Oil Seal

23 07990004 22 AT B Bushing

24 14010016 FIE SRR Front Wheel Hub

25 02010976 7 [a) A ] 5 S 48 Steering Wheel Stationary Shaft

ZEZMi{E Frame Accessories

522 W




FF H = X E R x X B

NO. Code name Chinese Description

1 02010309 AT > 28 Fog Light Bracket

2 02010312 TH A A Muffler Bracket

3 02010315 T L Handlebar Holder

4 02010310 PR [ 5 e il Battery Fixed Plate
5 02010331 210, 5%16%121. Screened Pipe

6

7 10020009 e Handlebar Grip

8 02010316 A AT Balancing Lever Assy
9 02010745 Pt 2 [l e A Shift Cable Fixing Plate
10 02010749 Y EEr ] Shift Rocker Arm
11 06020014 EMSEE Plastic Sleeve

12 06020157 d 324 3

ZEZ Mt Frame Accessories

5023 W




F = = h XX # R ® X B M

NO. Code name Chinese Description

1 02010323 TSR A Accelerator Pedal

2 02011576 A 25 B B LA Brake Pedal

3 02010311 e & E e i | Fixed plate of the electrical box
4 07020025 T ) s i L Torsional spring for the brake pedal
5 07020026 VI D A A L Torsional spring for the accelerator pedal
6 02010318 1 1 AT Balance arm Assy

7 02010326 MZEFF N 1 Neck Bush for Brake Lever

8 02010324 WA N Neck Bush for Throttle Lever

9 02030072 H a4 Clip of the Handlebar

10 06990015 ARy AR EES Brake pedal Shoe

11 02030073 7 1A 4B Handlebar Fixed Seat

HESR/EZ MY Frame accessories, Muffler
3: 1
5]

F #t = XX A R R X B M
NO. Code name Chinese Description

1 01990024 HER B Gasket for Exhaust pipe

524 W




2 03030229 HEER Chain Guard

3 010500152 TH A Muffler
3.1 01050015-1 VENEE LK =4 Exhaust pipe

4 01990001 —WRANVEEEE (fd5) Second Adding Air Device(Simple)
5 02010303 HIEEVE SR N CP) Bracket of Front Fender(L.)

6 02010304 HIEEY R S NP, Bracket of Front Fender(R.)

7 02010306 JE e L () Bracket of Rear Fender(L.)

8 02010307 IEEEY A SE WD) Bracket of Rear Fender(R.)

9 07020102 VER=EEEE Tension spring

HAZS/JSHEZR Roll Bar, Engine carrier

2626000 %¢
0300000 %S
NSNS

Tt = B X & AR R X B AR

z %

Code name Chinese Description

5 25 I



1 02011570 ERES S Rear Seat bracket

2 02010295 G TID) Front Top Roof

3 02011574 & Js) Top Roof (Rear)

4 02010283 RENLFEZE Engine Bracket

5 02010820 Ji5 2 Y Rear Net Protector

6 07990003 ZE A & 30% & 10%35 Bushing ¢30*¢10*35

7 02010321 ERh Gasket

8 02011573 2R & Rollbar connect Rod

9 02011571 MHZE () Front Crossrange Rollbar
10 02011572 MZE (HfE) Rear Crossrange Rollbar

J5%H Rear Axle ASSY

F H = XX # R R X B M

NO. Code name Chinese Description

1 02040048 Ja M Rear Axle

2 02040038 B CF4%530-31) Chain plate(530-31)

3 04020009 (Ja) BEAI 54220458 Rear Brake Disc(220*58)

5026 Tl




4 M8*30 VAYiiRe=N LY Hexagon Bolt with Flange (M8*30)
5 M8*1. 25 INFVEZ T B 82 RE | Hexagon Locking-Nuts with Flange (M8*1.25)
6 02040009 HhAR HET AR G dust cap for the bearing pedestal
7 02040051 ol 75 i 2L At Bearing Pedestal

8 12030016 Hil1 76206 Bearing 6206

9 02010240 Tod M JRe Magnetic Steel Seat

10 M8*25 7N FAV A T A Hexagon Bolt with Flange M8*25
11 M8*40 7N VR S TR Hexagon Bolt with Flange (M8*40)
12 10990004 gy Magnetic Steel

13 02040105 JE e R AT Rear Hub Seat

14 12040014 ME 50X d34X7 0il seal $50X $34X7
15 12040015 M d 42X ¢ 30X 7 0il Seal $42X ¢30X7
16 02040008 b 7K Bearing Seat

17 02040198 Ty 2 RE )5 2 75 2H A4 Bearing seat Dust Cover

EH2%/28%R Electrical Components, Cable

Xt

7t

Jdjo

B X & AR

R X & R

%27 W




NO. Code name Chinese Description

1 08020235 FR 2 Brake line

2 08020237 ]2k Throttle cable

3 08020236 ey E RS Shift cable

4 08010113 205 2 Leader cable

5 08010113-1 FLEERAA Vice-cable

6 09040004 — B ARAT Fog Light

7 09030016 AT Left Turning Light(R.)
8 03990019 ZARWLAT500%210 Right Turning Light(R.)
9 03990020 QS ki Taillight

10 00608009 A ZEKT AT i Brake light Bulb

H28/FF% Electrical components, Switches

10

53 H = I i kv A
NO. Code name Chinese Description

1 03030228 DNEI Instrument Board

2 10050021 VA Light Indicator

5 28 W




3 10070005 EREELILN Compound Horn

4 10080018 SEE Lock

5 01020041 CM6321 4k Hi 2% CM6321 Relay

6 01020021 7k H 2 Relay

7 01020016 k2R Igniter

8 01020022 = i) Ignition Coil

9 01020017 bt Sk Rectifier

10 10050020 WAnEE HAER Odometer

11 01020011 Bt Flasher

12 10040020 ZE TR IR A Mileage Inductor
13 10010007 AT R Dimmer Switch

14 10010021 FAT FF Headlight Switch
15 10010002 i) I\ - 5 Horn Switch

16 10010005 e a) k] o Switch of Turning Light
17 10010006 LORIT R Caution Light Switch

¥ 1a/#4Y Steering system, Gear shift system

%29 W




F H = XX F R ER R

NO. Code name Chinese Description

1 020300338 Hm st (iBkak) | Steering Linkage (with Ball)
2 02010253 Jr N ER Redirector Fixed Plate

3 03030233 L UEns an iy Shifter Plastic Part Assy

4 02990002 1758 R Circlip 17

5 02030339 J7 [ 2 Redirector

6 02030078 JiH 5L 502 Gimbal L:502

7 07020028 LU RN Torsional Spring

8 02030077 5 ) A5 [ e Bl Steering Wheel Fixed Shaft
9 02010329 TR AN 23 i8] 5t 2 A Shifter Dead Plate Assy
10 03030406 THE Tool Box

11 06990029 ARFAH (PR Hand Shank

12 02010842 RS 2044 gear lever assy

13 12020008 PR KR 5 Iron Dust Cover Rocker Arm
14 12060022 BR3L (101, 25081 4) Ball Joint (M10*1.25)

15 190399 % [m] F AL - 280MM Steering Rod L: 280mm

SFE/% B4 Fuel Tank, Wheel

030 1




53 H = I i M v A

NO. Code name Chinese Description

1 12020002-XP (MO sk (48) Dust cover of the hub(48)

2 12020003-XP L VEN Dust Cover 48 (ABS) |

3 190015 S ITTHE Cycle Valve

4 06990005 Zan AN E28%55%50|  Rubber Sheath 28*55*500

5 09060011 Ja s Rearview Mirror

6 10060003 THFEH R Fuel tank Switch

7 05030011 THAE Fuel tank

8 10990005 HLf12N9-BS (57.3) | Battery 12V9A-BS(Vertical type)

9 06010007 B HA21%7-10 Tyre(21*7-10)

10 06010008 B H522%10-10 Tyre(22*10-10)

. 02040029 CHER) 48 (10%5. 5) Steel Rim (10*5.5)
02040028-XP FEEE10%5. 5 Alloy Rim 10*5.5

> 02040031 CHER) 4NFE (10%8.0) Steel Rim (10*8.0)
02040030-XP FR#10%8. 0 Alloy Rim 10*8.0

13 12020004 REM IR 22 3M10  Dust Cover of the Rocker arm M10

14 06020013 MAZE M GiFdTED Crash Pad

15 05050004 A 7 Fuel Tank Cap

16 05050007 TE ] Filter Meshing

17 10040059 MHENR e Fuel Gauge

%031 W



AEEE Shock

F H = o3 &R x X &

NO. Code name Chinese Description

1 07010039 A= Front Shock Absorber
2 07010038 JG = Rear Shock Absorber
3 05020005 Ak HIE B, Sliding Rail (for the seat)
4 02030056 77 1A% (300) Steering Wheel

5 04990002 FrzE (EM Hand Brake

6 02040159 5526530 Chain530

7 02040160 530FE 5k Fi 3k Chain master 530

032




9033 W




A/ HAh  Seat

FF H = I i £ v ol

NO. Code name Chinese Description

1 03030231 F 2% £ Electric box

2 01040012 TUERY Air Filter

3 03030230 Ja R (150058 Rear Fender

4 03030036 Ja P 430%185 Front Fender(430*185)
5 09050001 7RI Reflector

6 06990001 TR Secondary filter

7 12010007 M 928, 8 Tubing clamp 8.8

8 06030002 IRl 4. 5%8. 5 Gasoline pipe(4.5*8.5)
9 05020002 A GiFigR) Safety Belt(with Bolt)
10 05010016 JEE (FE) Seat (L.)

11 05020017 JEE () Seat (R.)

12 190098 YE LS Filter Foam

13 05010068 FEEE (/]N) Rear Seat

034 W




f£%] Disc Brake

Fr #t = 3 # R ®x X H W

NO. Code name Chinese Description
04010090 TR AR Disc Brake Assy

1 190035 AR S (R Brake Master Pump

2 190025 (3] 2 & TR Brake indicator Light Switch

3 190018 [ 5RAG A F Left Brake Caliper

4 190020 (LY IR & Machnic Caliper

5 190019 [ JRAGA 2= Right Brake caliper

% 35 T




6 190387 A H s 840mm Front Brake Line(L.)
7 JaHZhMmeE  mm Rear Brake Line

8 190388 HIA#ZhME  1100mm Front Brake Line(R.)
9 B7 47 5 Spring

10 g s EE Sliding fixing Sleeve
11 FEIR MRS Special bolt

12 190196 THAF [ 5 4 Fixed part of the Mandril
13 190197 THAFM8*70 (7 1R EB]) Knock out Pin

14 12990004 R A £ Pipeline Clamp

15 190010 FO35 B Brake Pad F 035
16 190009 F1SABEYE Brake Pad F18A

036 7




FEZET HE Tools Kit

F #t = &R R X B M

NO. Code name Chinese Description

A bE4E T H Tools

1 16010005 H O F12-14 Open Spanner(12-14)

2 16010004 H OHF8-10 Open Spanner(8-10)

3 16010006 X822 ] Dual-Purpose Screwdriver

4 16010007 KAV FEEES=16 Spark Plug Box Spanner(S=16)
5 16010002 N 75 Ff 3 F-6mm Socket Head Wrench(6mm)
6 16010001 N 7S A P F-5mm Socket Head Wrench(5mm)

037 W




PO 2 EE W KON R AR AL g A A R S e, RG] R4 2 S i, 2017-03-

938 T



9039 T



5040 T



5 41



5 42 W



543 T



5 44 T



5045 T



046 T1



547 T



048 T



049 T



¥ 50 T



¥ 51 W



¥ 52 W



¥ 53 T



%54 T



9 55 T



%56 T



¥ 57T W



9 58 T



%59 T



%60 T



%61 7



¥ 62 W



%63 T



%64 T



% 65 T



%66 L



%67 W



%68 T



%69 T



¥ 70 7



71 W



¥ 72 W



¥ 73 W



¥O74 W



%75 W



576 W



